
AGT 3501 HSB
ITEM PART NO. QTY. DESCRIPTION

1 328415002 1 Frame assembly(BLACK RAL9004)
2 320412013 1 Fuel tank bracket(BLACK RAL9004)
3 320712079 2 Arc cover
4 921200044 23 Screw M6X12
5 922200004 1 Nut M6
9 320712017 1 Front frame-Alternator

10 328455005 1 Rotor
11 328455007 1 Stator
12 320710059 1 Stator protector
13 320712024 1 Rear frame_Alternator
14 320452007 1 Brush-Alternator 
15 320752002 1 AVR
16 320422001 1 Terminal block
17 320712025 1 Rear cover
18 921100077 5 Screw M5X16
19 921200031 4 Screw M6X165
20 921100078 2 Screw M5X8
21 921300060 4 Screw-Front frame
22 921300072 1 Bolt-Rotor
23 923300010 1 Washer-Rotor bolt
24 923300013 1 Elastic washer 5/16
25 921100075 1
26 923100003 1 Elastic washer 5
27 923100014 1 Flat washer 5
28 320722006 1 Fuel filter
29 320722007 4 Absorber-Tank
30 320712026 4 Inner spacer
31 320412005 1 Fuel meter 
32 921100079 2 Screw M5X6
33 325411004 1 Fuel tank
34 320412007 1 Fuel tank cap
35 1 Fuel hose
36 399411047 1 Fuel cock
37 2 Fuel hose clamp
38 921200017 4 Screw M6X20
39 923200006 4 Big flat washer 6
40 320412010 1 Muffler
41 320712043 1 Front cover-Muffler (BLACK RAL9004)
42 320712044 1 Rear cover-Muffler(BLACK RAL9004) 
43 320722011 2 Absorber-Muffler
44 328715000 1 Inlet pipe-Muffler

Scew-Ground



45 351711021 1 Cushion-Muffler
46 921300061 2 Screw M8X22
47 328415005 1 Control panel(BLACK RAL9004)
48 380720018 1 Rubber bush 13
49 320722013 1 Rubber bush 
50 320752003 2 Receptacle
51 921100088 8 Screw M4X12
52 922100013 8 Nut M4
53 601000021 1 Display-3 in 1
54 328755010 1 Circuit breaker
55 921100073 2 Screw M3X6
56 320750501 1 Switch
57 921200017 1 Screw M6X25
58 923200004 2 Nut M6
59 923200007 2 Flat washer 6
60 922200009 2 Elastic washer 6
61 921100018 4 Screw M4X10
62 320722014 1 Control box
63 921100080 3 Screw M5X35
64 320422002 4 Vibration absorber
65 922300004 8 Nut M8
66 320712062 1 Muffler bracket(BLACK RAL9004)
67 923100012 2 Elastic washer 4
68 923100013 2 Flat washer 4
69 320452021 1 Frame Grounding wire
70 320712075 1 Back Cover
71 320712074 1 Front Cover
72 923200008 1 Serrated lock washer  6
73 320720507 1 Waterproof cover -Switch
74 351721045 1 Waterproof cover -Breaker 
75 921100082 2 Screw M4X12
76 921200025 5 Screw M6X12
77 923200010 4 Flat washer 6
78 923200011 4 Elastic washer 6
79 320722005 1 Rubber sheath



AGT 3501 HSB

73.92
3.87
7.74
1.00
1.00

13.38
136.93
147.14

1.00
15.49
4.40

31.50
1.16
2.92
1.00
1.00
1.00
1.00
1.62
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00
3.80
1.00

28.83
3.70
3.45
5.07
1.00
1.00
1.00

30.52
12.67
10.07
1.02
3.48

Price (euro) + 
TVA



1.00
1.00

1.00
1.00
2.53
1.00
1.00

27.81

1.00
1.00
1.00
1.00
1.00
1.00
1.00
9.68
1.00
2.25
1.00
2.92
1.00
1.00
1.02

10.52
6.20
1.00
1.00
1.00
1.00
1.00
1.00
1.00
1.00


	Sheet1

